
Curtis Truss
OTCO Executive Director

Columbus, Ohio

tpomag.com
MAY 2022

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

IN MY WORDS: 
Dealing with 
PFAS | 28

Training for Excellence
CURTIS TRUSS JR. TAKES PRIDE IN FOSTERING 
WELL-ROUNDED PROFESSIONALS | 12

HEARTS AND MINDS: 
Winning water posters | 40

TECH TALK: 
Keeping weirs clear — 

automatically | 42

ANNUAL
COMPANY
DIRECTORY

PAGE 48 



M1 PERISTALTIC METERING PUMP

The  
One  

Pump  
Solution  

for  
Precise 

Chemical  
Dosing.

Learn more about the M1 at  www.blue-white.com



Screw Pumps

Open Screw Pumps
Enclosed Screw Pumps

A
ll tradem

arks ow
ned by Lakeside Equipm

ent C
orporation. ©

 2022 Lakeside Equipm
[...]
lege instructor, in volunteer work with state associations, 
and through training programs at his own facility.

He has reaped many rewards, both intrinsic and prac-
tical: Good mentorship has helped foster staff longevity 
at the Brush Creek plant. “If people have a decent super-
visor and like their work, they’re going to stick around for 
a while,” Sedon says. “We don’t see a lot of people mov-
ing other than for age. In the past 20 years, we have hired 
maybe two people who have moved on, and one of those 
was because his wife took her dream job down south.”

For his multiple efforts to help operators advance in 
certifications and professional success, Sedon received 
the 2021 Mentorship Award from the Water Environ-
ment Federation. “I think teaching, paying things for-
ward, is pretty important,” he says. “Someone nominated 
me for this mentorship award; they must think I’m doing 
something right.”

 
HOMETOWN SUCCESS

Sedon grew up in Cranberry Township, about 20 
minutes north of Pittsburgh. A rural community until 
the early 1980s, it has grown to a population of 40,000 
because of easy access to the city by way of the Pennsyl-
vania Turnpike and I-79.

Sedon was a Boy Scout, working his way up to the 
rank of Eagle Scout and for a couple of summers serv-
ing as a camp counselor. That brought out his passion 
for the outdoors and, quite possibly, his talent for lead-
ing and mentoring.

After high school, Sedon attended Clarion Univer-
sity and earned a degree in biology, “a really good fit for 
a wastewater treatment plant,” he observes. During col-
lege he worked summers at the Brush Creek plant. After 
college, in 1988, he took a job at the plant as lab super-
visor; he later became assistant plant manager and, for 
the past 20 years, plant manager.

 PLANT EVOLUTION
The Brush Creek facility was built in 1973 as a 0.5 

mgd activated sludge plant. It was upgraded in 1979 to 
3 mgd with rotating biological contactors; in 1999 it was 
converted back to activated sludge. The latest upgrade 
in 2020 involved a switched to membrane bioreactors.

A Mentor to Many
MICHAEL SEDON EXCELS IN PLANT OPERATIONS. HE TAKES PRIDE IN HELPING 
HIS COLLEAGUES AND OTHERS ACHIEVE THEIR OWN BRANDS OF EXCELLENCE.

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Kevin Blackburn

wastewater: OPERATOR
top performer

Michael Sedon, operations manager at the Brush Creek Water 
Pollution Control Facility, received the 2021 Mentorship Award 
from the Water Environment Federation.

‘‘I think  

teaching, 

paying things 

forward, is pretty 

important.”   
MICHAEL SEDON

Sedon (right) and Mark Zaleski, 
lab technician, review recent 
lab tests. The plant team 
achieves consistently compli-
ant effluent from a smooth-
running plant.

Michael Sedon, 
Cranberry Township, Pennsylvania
POSITION: 
Operations Manager, Brush Creek 
Water Pollution Control Facility

EXPERIENCE: 
30 years in the industry

EDUCATION: 
Bachelor’s degree, biology, 
Clarion University

CERTIFICATIONS: 
Class A1 Wastewater Operator, 
Class A1 Water Plant Operator

GOALS: 
Pass knowledge and skills to the 
next generation of operators, 
mentor a successor



tpomag.com    May 2022   19

M
ichael Sedon has seen a great deal in 34 
years with Cranberry Township in western 
Pennsylvania.

Perhaps most important of all, he has 
seen the value of fully trained, team-oriented staff mem-
bers. In 20 years as manager of the township’s Brush 
Creek Water Pollution Control Facility, he has helped many 
operators build productive careers, as a community col-
lege instructor, in volunteer work with state associations, 
and through training programs at his own facility.

He has reaped many rewards, both intrinsic and prac-
tical: Good mentorship has helped foster staff longevity 
at the Brush Creek plant. “If people have a decent super-
visor and like their work, they’re going to stick around for 
a while,” Sedon says. “We don’t see a lot of people mov-
ing other than for age. In the past 20 years, we have hired 
maybe two people who have moved on, and one of those 
was because his wife took her dream job down south.”

For his multiple efforts to help operators advance in 
certifications and professional success, Sedon received 
the 2021 Mentorship Award from the Water Environ-
ment Federation. “I think teaching, paying things for-
ward, is pretty important,” he says. “Someone nominated 
me for this mentorship award; they must think I’m doing 
something right.”

 
HOMETOWN SUCCESS

Sedon grew up in Cranberry Township, about 20 
minutes north of Pittsburgh. A rural community until 
the early 1980s, it has grown to a population of 40,000 
because of easy access to the city by way of the Pennsyl-
vania Turnpike and I-79.

Sedon was a Boy Scout, working his way up to the 
rank of Eagle Scout and for a couple of summers serv-
ing as a camp counselor. That brought out his passion 
for the outdoors and, quite possibly, his talent for lead-
ing and mentoring.

After high school, Sedon attended Clarion Univer-
sity and earned a degree in biology, “a really good fit for 
a wastewater treatment plant,” he observes. During col-
lege he worked summers at the Brush Creek plant. After 
college, in 1988, he took a job at the plant as lab super-
visor; he later became assistant plant manager and, for 
the past 20 years, plant manager.

 PLANT EVOLUTION
The Brush Creek facility was built in 1973 as a 0.5 

mgd activated sludge plant. It was upgraded in 1979 to 
3 mgd with rotating biological contactors; in 1999 it was 
converted back to activated sludge. The latest upgrade 
in 2020 involved a switched to membrane bioreactors.

A Mentor to Many
MICHAEL SEDON EXCELS IN PLANT OPERATIONS. HE TAKES PRIDE IN HELPING 
HIS COLLEAGUES AND OTHERS ACHIEVE THEIR OWN BRANDS OF EXCELLENCE.

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Kevin Blackburn

wastewater: OPERATOR
top performer

Michael Sedon, operations manager at the Brush Creek Water 
Pollution Control Facility, received the 2021 Mentorship Award 
from the Water Environment Federation.

‘‘I think  

teaching, 

paying things 

forward, is pretty 

important.”   
MICHAEL SEDON

Sedon (right) and Mark Zaleski, 
lab technician, review recent 
lab tests. The plant team 
achieves consistently compli-
ant effluent from a smooth-
running plant.

Michael Sedon, 
Cranberry Township, Pennsylvania
POSITION: 
Operations Manager, Brush Creek 
Water Pollution Control Facility

EXPERIENCE: 
30 years in the industry

EDUCATION: 
Bachelor’s degree, biology, 
Clarion University

CERTIFICATIONS: 
Class A1 Wastewater Operator, 
Class A1 Water Plant Operator

GOALS: 
Pass knowledge and skills to the 
next generation of operators, 
mentor a successor



20     TREATMENT PLANT OPERATOR

“We’ve seen a lot of technology changes over the years,” Sedon says. 
“We’re currently designed for 6 mgd; our average daily flow is about 3.4 mgd, 
and we have a peak wet-weather flow of 23 mgd. The attractiveness of the 
MBR process was being able to put the technology in a very small footprint, 
because we’re landlocked where we are.”

Wastewater enters a newly constructed influent pump station with a bar 
screen (Duperon) and Sulzer pumps. After three Jeta Grit chambers (Ovivo), 
the water flows to four primary clarifiers where ferric chloride is fed for phos-
phorus removal.

The flow then passes through two fine screens (Hydro-Dyne) and three 
aeration basins (the staff calls them bioreactors) configured for the Modified 
Ludzack-Ettinger process. “We remove nitrogen,” Sedon says. “We don’t 
have it in our permit yet, but we wanted be a little forward-thinking and add 
that on the front end of the construction.”

From the bioreactors the water proceeds to six MBR trains (SUEZ) with 
10 cassettes per train. After chlorine contact and a re-aeration/dechlorina-
tion tank, the effluent discharges to Brush Creek.

 
LEARNING TO GIVE BACK

The Brush Creek plant’s 12-member team also handles operation and 
maintenance of three lift stations, three potable water storage tanks and a 
potable water booster station. Besides Sedon, the team includes Joe Corraini, 
crew leader; Larissa Hoover, lab supervisor; and operators Jim McConnell, 
Jack Lewis, Frank Houser, Brett Lester, Mike Ervin, Mark Zaleski, Pete 
Trkula, Clint Jenny, Brian Flanary and Joe Brown.

Sedon learned the importance of mentorship early in his tenure: “I was 
fortunate to work for this township and have a manager, Jerry Andree, who 
understood the value of volunteering with industry organizations. The Penn-
sylvania Water Environment Association has three sections, the Western, 
Central and Eastern Wastewater Operator Associations. Those sections roll 
up to the PWEA, which is a WEF Member Association.”

Early on, Sedon attended association activities like plant tours and con-
ferences. He took a seat on the board of the Western section and moved up 
through the chairs, ultimately becoming president. He then did the same 
within the PWEA, serving as president in 2015.

When Pennsylvania started its operator certification program, Sedon saw 
the value of teaching classes as a way to help operators earn their licenses 
and secure the continuing education hours — 30 every three years — needed 
to maintain them. He taught classes for the state Department of Environ-

mental Protection and later for a private training company, PH Environmen-
tal. He has also been an instructor at area community colleges.

“In 33 years I have some pretty good war stories and some practical advice 
to pass along to others,” Sedon observes. “Local sections and the PWEA are 
always looking for instructors to put on courses at the conferences. Opera-
tors can come to a three-day conference and get up to 15 contact hours. If 
they do that every year and only have one license, they are well on their way 
or ahead of the game.”

 
TAKING IT IN-HOUSE

Another logical step was to bring training into the plant and help the 
Cranberry Township team advance. The township career ladder includes six 
pay grades: Utility 1, 2, 3 and 4; Operator; and Advanced Operator. When 
operators earn a license, they receive a pay raise.

“The value to me as a manager is that if someone takes the exam and 
passes, I can assume they’ve done some homework and understand the tech-
niques, means and methods that DEP wants in a reputable operator,” Sedon 
says. “It’s to my advantage to train my operators and get them certified.

“I had courses already prepared for others, so it wasn’t too much of an 
effort. We try to get two or three people, sit them down and start them on 
the curriculum. We do one session on math, one on activated sludge, and so 

The Brush Creek Water Pollution Control Facility has a design flow of 6 mgd 
and treats an average of 3.4 mgd. It uses a membrane bioreactor process.

Michael Sedon (right), shown catching up with operators 
Frank Houser (left) and Brian Flanary in the main control 
room, has developed an effective in-house training regimen.

(continued)



“We’ve seen a lot of technology changes over the years,” Sedon says. 
“We’re currently designed for 6 mgd; our average daily flow is about 3.4 mgd, 
and we have a peak wet-weather flow of 23 mgd. The attractiveness of the 
MBR process was being able to put the technology in a very small footprint, 
because we’re landlocked where we are.”

Wastewater enters a newly constructed influent pump station with a bar 
screen (Duperon) and Sulzer pumps. After three Jeta Grit chambers (Ovivo), 
the water flows to four primary clarifiers where ferric chloride is fed for phos-
phorus removal.

The flow then passes through two fine screens (Hydro-Dyne) and three 
aeration basins (the staff calls them bioreactors) configured for the Modified 
Ludzack-Ettinger process. “We remove nitrogen,” Sedon says. “We don’t 
have it in our permit yet, but we wanted be a little forward-thinking and add 
that on the front end of the construction.”

From the bioreactors the water proceeds to six MBR trains (SUEZ) with 
10 cassettes per train. After chlorine contact and a re-aeration/dechlorina-
tion tank, the effluent discharges to Brush Creek.

 
LEARNING TO GIVE BACK

The Brush Creek plant’s 12-member team also handles operation and 
maintenance of three lift stations, three potable water storage tanks and a 
potable water booster station. Besides Sedon, the team includes Joe Corraini, 
crew leader; Larissa Hoover, lab supervisor; and operators Jim McConnell, 
Jack Lewis, Frank Houser, Brett Lester, Mike Ervin, Mark Zaleski, Pete 
Trkula, Clint Jenny, Brian Flanary and Joe Brown.

Sedon learned the importance of mentorship early in his tenure: “I was 
fortunate to work for this township and have a manager, Jerry Andree, who 
understood the value of volunteering with industry organizations. The Penn-
sylvania Water Environment Association has three sections, the Western, 
Central and Eastern Wastewater Operator Associations. Those sections roll 
up to the PWEA, which is a WEF Member Association.”

Early on, Sedon attended association activities like plant tours and con-
ferences. He took a seat on the board of the Western section and moved up 
through the chairs, ultimately becoming president. He then did the same 
within the PWEA, serving as president in 2015.

When Pennsylvania started its operator certification program, Sedon saw 
the value of teaching classes as a way to help operators earn their licenses 
and secure the continuing education hours — 30 every three years — needed 
to maintain them. He taught classes for the state Department of Environ-

mental Protection and later for a private training company, PH Environmen-
tal. He has also been an instructor at area community colleges.

“In 33 years I have some pretty good war stories and some practical advice 
to pass along to others,” Sedon observes. “Local sections and the PWEA are 
always looking for instructors to put on courses at the conferences. Opera-
tors can come to a three-day conference and get up to 15 contact hours. If 
they do that every year and only have one license, they are well on their way 
or ahead of the game.”

 
TAKING IT IN-HOUSE

Another logical step was to bring training into the plant and help the 
Cranberry Township team advance. The township career ladder includes six 
pay grades: Utility 1, 2, 3 and 4; Operator; and Advanced Operator. When 
operators earn a license, they receive a pay raise.

“The value to me as a manager is that if someone takes the exam and 
passes, I can assume they’ve done some homework and understand the tech-
niques, means and methods that DEP wants in a reputable operator,” Sedon 
says. “It’s to my advantage to train my operators and get them certified.

“I had courses already prepared for others, so it wasn’t too much of an 
effort. We try to get two or three people, sit them down and start them on 
the curriculum. We do one session on math, one on activated sludge, and so 

The Brush Creek Water Pollution Control Facility has a design flow of 6 mgd 
and treats an average of 3.4 mgd. It uses a membrane bioreactor process.

Michael Sedon (right), shown catching up with operators 
Frank Houser (left) and Brian Flanary in the main control 
room, has developed an effective in-house training regimen.

(continued)

- Standard 0.25%FS Total Error Band accuracy

- Optional 0.1%FS Total Error Band accuracy

- Wide -10...80° C Compensated temp. range

- Available in any pressure range from 2 to 15,000 psi

- Durable 316L stainless steel construction

- Industry standard current and voltage outputs

- Built to order in the U.S.

- Short 3 business days lead time

- No minimum purchase quantities

- Lifetime guarantee against damage from lightning strikes

- 2 year warranty covering defects in materials or craftsmanship

- NSF/ANSI 61 & 372 certified safe for drinking water

ACCURACY

VERSATILITY

AVAILABILITY

GUARANTEED

877-2-KELLER
KELLERAMERICA.COM VALUELINE

High accuracy pressure transmitter

http://kelleramerica.com


22     TREATMENT PLANT OPERATOR

on. Then we start with sample questions and practicing for the tests. It has 